This PDF is available from The National Academies Press at http://www.nap.edu/catalog.php?record_id=19342

The Potomac Estuary Experimental Water Treatment
Plant: A Review of the U.S. Army Corps of
Engineers, Evaluation of the Operation,
Maintenance and Performance of the Experimental
Estuary Water Treatment Plant (1984)

Pages Committee to Review the Potomac Estuary

154 Experimental Water Treatment Plant Project; Water
Size Science and Technology Board; National Research
5x9 Councill

ISBN
0309323681

D Find Similar Titles E More Information

Visit the National Academies Press online and register for...

v Instant access to free PDF downloads of titles from the

NATIONAL ACADEMY OF SCIENCES
[...]
manganese. Both of these water quality problems can
be controlled by appropriate process operating
strategies, however.

Phase IB

l. In the second process combination tested,
Phase IB, improved process reliability was obtained
for control of manganese by the addition of ozone
ahead of the gravity filters. Maintenance of the
target free chlorine residual
(> 2.5 mg/L with a pH of 7.5) also significantly
improved the process reliability for reduction of
total coliforms.

2. The process combination tested during Phase IB
was demonstrated to be a technically feasible
process when treating an influent water of the
quality observed. Under conditions of high influent
ammonia levels, however, this process combination
would likely experience difficult process control
problems in achieving breakpoint chlorination. It
is likely that under these conditions, finished
water gquality might exhibit unacceptable levels of
total coliforms in the finished water. Thus, this
process was not considered to be sufficiently
reliable for producing a water quality acceptable
for human consumption under influent water gquality
conditions similar to that observed during the full
year of monitoring.

Phase IIA

l. The Phase IIA combination was demonstrated to
be a technically feasible process for producing a

Copyright © National Academy of Sciences. All rights reserved.


http://www.nap.edu/catalog.php?record_id=19342

The Potomac Estuary Experimental Water Treatment Plant: A Review of the U.S. Army Corps of Engineers, Eva
http://www.nap.edu/catalog.php?record_id=19342

-61-

finished water with acceptable quality, under all
observed influent water quality conditions, and all
operating conditions tested.

2. Process reliability for Phase IIA was superior
to that demonstrated for Phases IA and IB with
respect to total coliforms and manganese. Odor
levels in Phase IIA were also lower than observed in
the alum processes, but levels still exceeded the
secondary MCL threshold odor number of 3 TON. The
high odor levels were attributed to the conditions
of the analytical test, especially with respect to
the sensitivity of the odor panel as discussed. The
geometric mean odor levels in the finished water
from Phase IIA were lower than the highest geometric
mean levels in the local water treatment plants.

NRC Committee Evaluation

The conclusions are based on thorough testing of the
processes and are supportable based on the data
obtained. The findings give an excellent basis for
selecting the sequence of processes most likely to
produce the best quality of water in nearly every
respect.

The problems of using the breakpoint chlorination
process to control ammonia were clearly established in
Phase IA when unexpectedly high ammonia concentrations
were found in the sewage treatment plant effluent. For
example, a much higher concentration of total organic
halide (TOX) was observed in the product water. The
chemical composition and health effects of this material
are poorly defined, and because of this its
concentration should be minimized as much as possible.
The mutagenicity and toxicity testing that was included
in this study was not sufficient to fully establish
either safe or hazardous levels of TOX.

Unfortunately, the high ammonia concentrations in the
influent did not recur after Phase IA, so one can only
speculate about how the processes used in Phase IB and
IIA would respond. The authors of the Corps report
discuss possible difficulty in achieving suitable
bacteriological quality if high concentrations were
experienced for the processes used in Phase IB; but in
addition, in Phase IIA, possible adverse effects include
extensive biological growth on the dual media and GAC
filters that could cause anaerobic conditions, severe

Copyright © National Academy of Sciences. All rights reserved.


http://www.nap.edu/catalog.php?record_id=19342

The Potomac Estuary Experimental Water Treatment Plant: A Review of the U.S. Army Co
http://www.nap.edu/catalog.php?record_id=19342

-62-

odors, and other problems. These effects may be
aggravated if ozone, such as was used in Phase IB, was
applied before dual media and GAC filtration.

It must also be noted that because of the raw water
source certain water quality conditions may occur in the
future which did not occur during the time of operation
of the pilot plant. For example, certain organic
chemicals may necessitate more frequent regeneration of
the GAC, or may require the addition of a more efficient
stripping process to the treatment sequence. The
ability of the plant to remove organometallic compounds
such as methylmercury was not tested, and the algal
blooms that may develop if nitrified effluent is
discharged to the estuary under drought conditions may
cause severe operating problems. The occurrence of
nitrate in excess of its MCL would also require that
another process be added to the treatment plant to
remove it. The design of a full-scale plant should take
into account the periodic, adverse water quality
conditions that might occur as well as the quality that
was experienced during the time of operation of the
pilot plant.

The testing program showed that the water produced by
the treatment plant was of good quality, but more
attention should have been given to quality changes that
might take place in the distribution system. The high
free residual chlorine used in the latter part of Phase
IA, for example, is likely to accelerate corrosion.
Some reduction by dechlorination would likely prove
necessary. Further, although ozone and monochloramine,
as used in Phase IIA, produced water of satisfactory
microbiological quality, this water may result in
significant problems with biofilms in distribution
systems. The ozone will increase the amount of
biodegradable organic matter, and monochloramine may not
be sufficiently strong to prevent the growth of
microorganisms in the form of slimes on pipe walls.
These slimes can cause odors, promote corrosion,
increase the amount of energy required to distribute the
water, as well as other effects. A more severe problem
with biological slimes is expected if a high ammonia
concentration is in the water to be treated and if it is
not removed during treatment.

Inclusion in the treatment scheme of a process that is
designed to remove biodegradable organic matter and any
ammonia that might appear is desirable in order to
produce a water that is biologically stable and to

Copyright © National Academy of Sciences. All rights reserved


http://www.nap.edu/catalog.php?record_id=19342

The Potomac Estuary Experimental Water Treatment Plant: A Review of the U.S. Army Corps of Engi
http://www.nap.edu/catalog.php?record_id=19342

-63-

provide better operation of the rapid filters and GAC
filters. If such a process was one of the first used,
and if ozone was applied for disinfection and oxidation
before filtration, the GAC would remove any remaining
biodegradable compounds in addition to its adsorption
function. Lower levels of final disinfectant could then
be applied to protect the quality in the distribution
system.

COSTS OF PROCESSES MONITORED

Conclusions by the Corps of Engineers

Capital and annual costs have been estimated
for a hypothetical 200 MGD estuary water
treatment plant using the processes monitored
in the Phase IA and Phase IIA treatment
combinations. Because of uncertainties in the
location and operating characteristics of any
estuary water treatment plant, costs are
summarized for the treatment plant only,
excluding influent and finished water treatment
plant components that would be needed for an
actual estuary plant. Costs are based on
continuous operation at the full 200 MGD design
capacity.

l. Capital Costs for the Phase IA and Phase
IIA processes are approximately $122 and $174
million, respectively (April 1983 dollars).

2. Annual unit costs, based on the operating
strategies used at the EEWTP (e.g., actual
carbon usage rate) and including amortization
(eight percent, twenty years), are $O.34/1,000
gallons and $0.48/1,000 gallons, for the Phase
IA and Phase IIA processes, respectively.
Operation and maintenance costs account for
approximately fifty percent of the unit costs.

3. Annual unit costs for the Phase IA
process are approximately twice the costs of a
conventional water treatment plant treating a
river water source without the use of granular
activated carbon.

4. Some cost reductions in the GAC process
could be achieved in the actual operation of a
full-scale estuary water treatment plant by

Copyright © National Academy of Sciences. All rights reserved.


http://www.nap.edu/catalog.php?record_id=19342

The Potomac Estuary Experimental Water Treatment Plant: A Review of the U.S. Army Corps of E
http://www.nap.edu/catalog.php?record_id=19342

-64—

selection of less conservative regeneration
criteria for the GAC. It has been shown that
operation of GAC contactors in parallel, with a
target finished water TOC level of 2 mg/L-C
(the regeneration criteria used during Phase
IA) could reduce the carbon usage rates used in
the above cost estimates up to sixty percent.
5. If GAC regeneration is based on TOC
criteria for the blended effluent of many '
columns operated in parallel, a TOC goal of 1
mg/L may be more prudently compared to the goal
of 2 mg/L. Under this more conservative
regeneration criterion, unit operating costs |
are estimated to be $0.32/1,000 gallons and
$0.41/1,000 gallons for the process
combinations from Phases IA and IIA,
respectively. |
6. If air stripping in a packed tower is
included in the Phase IA process combination as
an additional treatment barrier for control of
volatile organic chemicals, the unit costs |
would increase by about ten percent to
$0.37/1,000 gallons.
7. Should it be necessary to remove several
|
|
|

dissolved inorganic parameters of potential
health or aesthetic concern (nitrate, sodium,
hardness, TDS), a reverse osmosis process would
be added to treat half of the 200 MGD plant
capacity. The unit costs for Phase IA
combination with RO replacing GAC would be
$0.69/1,000 gallons.

NRC Committee Evaluation

Costs were determined and summarized in the Corps final
report for a full-scale water treatment plant, designed
specifically to use the Potomac estuary as a raw water
source. The treatment processes proposed for use in the
full-scale plant are based on those evaluated at the
EEWTP. Because of uncertainties regarding location,
date of construction and mode of operation of the
full-scale plant, costs associated with intake and
intake pumping, finished water pumping, land purchase,
and other items were omitted from the cost estimates.
Therefore, the costs considered are those of the
treatment processes themselves, together with necessary

Copyright © National Academy of Sciences. All rights reserved.


http://www.nap.edu/catalog.php?record_id=19342

-65-

structures, sitework, and administrative, laboratory,
and maintenance facilities.

Two alternative treatment plants were considered: (1)
alum/GAC/chlorine (similar to the Phase IA process
evaluated for the EEWIP) and (2) lime/GAC/ozone/
chloramine (similar to the Phase IIA process for the
EEWTP). Both plants were assumed to operate at full
capacity (200 mgd) year-round, without interruption. In
addition, selected process modifications were reviewed,
including possible GAC cost savings, the use of air
stripping, and the addition of reverse osmosis.

Treatment costs, based on full-time operation, were
estimated to be 34 cents per 1,000 gallons (gal) for the
alum/GAC/chlorine process, and 48 cents/1,000 gal for
the lime/GAC/ozone/chloramine process. These costs are
compared to an estimate of 19 cents/1,000 gal for
conventional water treatment. All costs are stated in
April 1983 dollars. Modifications in the GAC unit
process are estimated to reduce overall cost by up to
4.4 cents/1,000 gal for the alum/GAC/chlorine process,
and up to 9.3 cents/1,000 gal for the
lime/GAC/ozone/chloramine process. Packed tower air
stripping would add 2.9 cents/1,000 gal to total costs,
while reverse osmosis in place of GAC would increase
costs by 35.1 cents/1,000 gal (see Table E.11-3, Corps'
Executive Summary).

The cost data were developed in a conventional way,
and the assumptions and data used are discussed fully in
the report. Independent estimates by the committee
confirm the reasonableness of the construction cost
estimate for the conventional treatment plant (used as a
point of reference for the other estimates), and the
construction and capital costs of other unit processes
seem within the range of present experience. Subject to
the assumptions used, the cost estimates appear to be
reliable and fully supported by available data.

However, several of the underlying assumptions bear some
examination, as they may lead to future misuse of the
results of this study.

e Site-related costs are omitted. These costs, which
include the costs of raw water pumping and intake,
finished water pumping, transmission mains to the
existing water system, land costs, solids handling and
disposal, etc., may be considerable, perhaps as much as
an additional $100 million in construction cost (1983
Price levels). Solids handling and disposal costs,



http://www.nap.edu/catalog.php?record_id=19342

The Potomac Estuary Experimental Water Treatment Plant: A Review of the U.S. Army Corps of Engineers, Eva
http://www.nap.edu/catalog.php?record_id=19342

-66-

alone, may be surprisingly high. While the report is
quite explicit as to its scope, the results may be used
in the future long after the caveats are forgotten.

e Capital costs are based on an 8 percent interest
rate. The costs, as now stated, appear to rely on debt
financing through tax-exempt municipal bonds. The
interest rate used, 8 percent per year, is typical of
this market some months ago, and somewhat lower than the
10 percent levels current at the end of 1983. The
actual plant, should it be built, will not necessarily
use this method of financing. Long-term Treasury bonds,
for example, now yield nearly 12 percent. The
sensitivity of the stated costs (expressed in
cents/1,000 gal) to the interest rate assumption should
have been discussed, reducing the possibility for future
misunderstandings.

e Cost estimates assume full-time operation. Water
supply conditions would make full-time operation of such
a complex and costly system seem unlikely. At the same
time, the report argues convincingly against
intermittent or fluctuating flows. If such a plant is
built, it might be used on a seasonal basis, with
operations beginning when low river flows are first
forecast, and ending after water use levels drop (in the
fall). Operation may begin with a period of discharge
to waste, until proper process operation can be
established and verified. The operating season may end
with a period of "mothballing" designed to minimize
corrosion and deterioration during the inactive season.
Such an operating mode would imply costs very different
from those estimated. Capital costs would be spread
over many fewer units of output, and operating costs
would be incurred when water was not being produced
(during startup and, to some degree, when the plant was
not in use). Under this assumption, actual cost/1,000
gal may be as much as 3 times the stated amounts, even
though such operation may be consistent with minimizing
the total cost of regional water supply.

e Existing MWA water treatment plants do not include
GAC capability. The economic comparison of the estuary
plant to conventional water treatment facilities would
be radically changed if both of two events occur in the
future: (1) additional water treatment capacity is
required to meet maximum-day demands; and (2) future
water quality conditions in the Potomac or the Occoquan
rivers require the installation of GAC facilities at any
new or expanded treatment plants. At present, it seems

Copyright © National Academy of Sciences. All rights reserved.


http://www.nap.edu/catalog.php?record_id=19342

The Potomac Estuary Experimental Water Treatment Plant: A Review of the U.S. Army Corps of Engin